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Test Report SL52045301466701TX Date:November 12,2020 Page 1 of 2
SHANDONG XIN'EN NON-WOVEN CO. LTD
HIGH-END INDUSTRIAL AREA, LEPINGPU TOWN CHINGPING DISTRICAL, LIAD CHENG CITY,
SHANDONG PROVINCE

The following sample(s) was/were submitied and identified on behaif of the client as:

Sample Description {AMell-blown fabric: 30g oiliness Waler electret

Sample Color (AWHITE

Manufacturer SHANDONG XIN'EN NON-WOVEN CO.LTD

Supplier SHANDONG XIN'EN NON-WOVEN CO.LTD

Test Performed Selected tesi(s) as requested by applicant

Sample Recening Date DOct 29, 2020

Testing Period Oct 30, 2020 - Nov 12, 2020

Test Resulls) Unless otherwise staled the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd Testing Center
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Sara Guo (Account Executive)

Mt of the 5G5S Group (565 54}



